Models 220, 222,
442 & 444
Compact Tractors

197/ MOLELS




MODELS 220, 222, 442 AND 444
COMPACT TRACTORS

SERIAL NO. 9646801 AND AFTER

PRICE $1.00 : Parts Catalog No. A1181
Port Pub 2500 3-72 :

NOTE: This Catalog replaces the previous Issue No. |

1181 which is obsolete and should be discarded.







CASE 220, 222, 442 AND

TRACTOR MODEL AND
SERIAL NUMBER

444 COMPACT TRACTORS

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

220 TRACTOR

K-241-A C15964 Engine

222 - 442 TRACTOR

K-301-A C15965 Engine

444 TRACTOR

K-321-A C16695 Engine

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers of various components noted here and listed in

the "description” copy, By referringto correctserial num-
bers, proper parts identification will be assured.




indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

IiHustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

GENERAL INFORMATION

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue' number and date will be
advanced. ' :

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

‘The quantity shown in the ""Number Required" column is the number of parts used on a ma-
chine except where parts are'indentedin descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY - rear steering ........ c et e et 1

28 A 56208 SOCKET ASSY -rearcylinder . . ................. 1

29 A 55956 PLUG - adjusting, socket a8SY . . . .« « ¢ v s s s 0 0 0 s o 1

30 A 55957 SEAT -socketball. .. ......0i i vevinroennnn 2

31 A 56210 SPRING -socket . . ... ..........0 oo ueeenn 1

32 A 56209 SEAT - socket spring . . ... ¢ v vt v vt veeeoneas 1

33 G 45175 CLAMP ASSY - socket 2SSy . . . . v v v v v v o v vt e vt v e 1 o
16- 836 BOLT - 1/2"x2-1/4"N.F.hexX. . . o e v 0o v v .. I |

34 132- 104 PIN - cotter, 3/16" x 3", . ..... P 1 :

35 A 55889 STUD - ball,socket & cylinder ................. .2 &

36 13- 410 BOLT - 1/4" x5/8" N.C.,heX. . . . ..o v v e e v s en o n e 4

37 92- 4 LOCKWASHER - 1/4" SAE . . .. it vttt et iennneenn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




ALPHABETICAL INDEX

220 222 &

442 444

Page

AirCleaner s+ e cccssccccece Becsesss 5
Batterys e s ececcenesocscccesf8cccese 83
Belt, Starter-Generator s+ s+ c¢e 2540004425
Breather, Crankcase »+c+ceess Toecees g
Camshaft e esesceersncsncces Tososee g
Carburetor« s cecececcccscsce25escece 25
Connecting Rod ¢« ¢ ceceseeeoe]lul3eseceeclh
Crankshaft « e e s eococecseccel]-183cecess15
Cylinder BIOCK e+ + s ceoceoeo e elfu]lQeesesse 2]
Cylinder Head s+ e s e e oo 00 e e17-19¢c 00000 2]
Electrical System ¢« ¢+«

Engine Block &

Attaching Partse s e s oo e ¢ e17-19c0 000 21
Exchanger’ﬂeat.....-......49..-...49
Exhaust System s+ ¢ s e ceceoetse Beseoos §
FaneeeceeoososacenoscsseoB33cccees 33

+63-65+ + + « 6365

ENGINE SECTION

220 222 &
442 444

Filter, Breather«« e« «e o«
Flywheelo..o-.oooo.o.o
Fuel Strainero ¢ 000000000
F\uel System o2 000000000

eose Moeesee

e e17-19¢ e
""25"”
seore2Bce e
¢ 21719 e
coee20ec0 .0
s o v e 5.-.0
*e17-190 ¢
e e11-13¢ ¢+
oooo-.o31_33.o..3

Gasket Kitg « s e v o
Governor c e e e .
Muffler s ccceoeoeeee
OilPan " & & o 0 s 0 *®
Pistonoonuo--ooo-ovoo

* s 0
LI e s 0
. o0

Pulley, Clutch <+« « -
Sparkplug e o s 0o
Starter-Generator - -
Tank’Fuel e s e e o
Throttle Linkage -+ «
valves LI I T I B B N )

ce s B3ecnee
coesBleceses Bl
ce+25eccses 25
ceessessDQeacene 29

o200 0000 70....0 9

BASIC TRACTOR SECTION

Axle, Fronte s e s s e c e v o st eossceccsese3g
Axle,Rear secescccrcccann ceecer ool
Baffles & Shrouds IR 25
Brakess e ecsseoooscen e e
Control-Speed + ¢ s ¢ e s s s 00
Decals ¢ ¢ oo c00ee s eees e

noooooloo51

Electrical System « <+« ...
Fenders « e s e e s o e s s 000
Frame ¢ cc co e o000 c0000 .
Grille s cs v o e e cecesnsses
Hitch ¢ s ¢ 6 s 6 ¢ o & P cese e dgh
HoOd ¢ ¢ co o eccoescosss

N 1
Hydraulics s s e v o s e recececossceese31-49
Coupling, Pump Drive e« + e+ os 0 249-51
Hoses, Lines & Fittings =+ ese e gg
Motor, Hydraulic Drive « s+« o+« s« <55-57

Pu,mp co.o..o.olooocooooo-o.o49-51
Valve, Control ++eeeoececoceceses «53
Valve Control Linkage R EEREEEEREEEEES 51

mlplementLiftLever..............-...45
Instruments **c e s e o v ececececscsssecses 83
Models D8 & D10 Wheel Weights+ s« » « =+ +« -« g9
Model H26 Three Point Hitch » s s csesesee e 73
Model H27 Three Point Hitch

Adapter..o ----- R N R R I |
Model H22 & F24 Sleeve Hitch *+ s ccecoeceen - M
Model H13 Weight BoX ¢sescecscoccscess?g
Model H18 Counterweight

Bracketsooo-oo-oco-o--uo.o.o---.79
Model H30 Hydraulic Lift « = «++scscvccececem
PulleyClutch“"""""" ......... 33
Seat’Operator'soo-.oo.on-ooo ------- - 37
SteeringWheel&Gearo.---......-.....41
TailLampq.o-....-o-- ..... R .. 63
TOOl BOX ¢ c o000 ccocoevoeces LI A Y 37
Transmission **c*cc s e e ceccscceessccssns 47
Whee]_s,Front&Rear..................43

PSRN A SR SRR




£

S




CASE 220, 222, 442 AND 444 COMPACT TRACTORS &

AIR CLEANER

REF, PART NO, DESCRIPTION REQ'D
1 KOA235100 Am.CLEANERASSEMBLYO..'..I...........‘.......1
2 129- 409 NUT-Wing3/8"NCoooo.o.-oo-o.o-oooo..o.oo.oo1
3 KO 275341 GASKET—airhornoc.-aooooou-o.ooo..-o'-ooo.oooo1
4 NSs COVER - air cleaner (Order KOA235100) cecesrcrtecsen]
5 A 170090 ELEMENT-aircleaner.........................1
6 NSS BASE - air cleaner (Order KOA235100) « o v e v vevevvn... 1
7 177- 94 SCREW-fillisterhead10-32x5/16"------------------- 3
8 195- 512 WASHER—plain3/16"ooco'ooo.o.o'-.oonottnouoonoo3
9 KO 237421 PRE-CLEANERO..-0............................1

EXHAUST SYSTEM

1 c 18039 MUFFLER-exhaustoooocooo.oooo-ooovoo--u.o-booo1
2 C 10372 GASKET-em‘ustpad...-.--ooooooooo-.cooonoooooo1
3 61- 510 SCREW - 5/16-18 x 5/8" Socket Head *tesesreetrtttnsces 2

Printed in U.S.A. ' January 1972







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 9

REF, PART NO,

25-
92-
KO
KO
KO
KO

= O -IM U W -

- O
bl
o

104
4

2175220
275143
231032
235048
235118
235117
235047
235631
275144

DESCRIPTION
NUT-1/4"NCheX eeveeeoenss
LOCKWASHER - 1/4" .. vvvee..
STUD - valve COVEr e e e o s s e n s o
COVER - Valve e s e v s oo eeveces
SEAL -breathers e o coeeeeese e
GASKET - breather plate « o« o o o«
FILTER - breather o o o « o oo o s o o
BAFFLE - breather e eeoeeees.
REED ~breather «...ueeeeso..

4 44 CRANKCASE BREATHER

LI I I B I N S

® 6 s 0000

® ° 5 00

e 000

e 0000

PLATE"breather ® ® 5 00000 0080000008008
GASKET-VQ.].VGCOVGI‘....-.o......-...

444 CAMSHAFT AND VALVES

235838
235582
230170-S
235007-8
235011
235168
230020
240013

22 KOA235327

23 NSs
24 NSS

25 [KOA235646

26 KO
27 KO
27 KO
28 KO
29 KO

232770
215066
275067
235053
230265-3

Printed in U.S.A.

VALVE - exhaust « v o e ooeoevnoonccesss
VALVE - intake oo oo veevocesneooconees
INSERT ~ exhaust valve S€at. .o oo veueeenss
GUIDE = ValvVe e cvevsooocennnoncesoasss
SEAT - valve SPring « e s e v e e o seveoscoess
SPRING = ValVe ¢ o ecevvoocccececesass
ROTATOR - valve (Furnished in pairs only) ..
LOCK - valve retainer c v o oo veeeoocessss
LIFTER ASSEMBLY « v cvcveencacocsesss

SCREW - tappet adjusting ....
LIFTER - valve v o e e oo veeew
CAMSHAFT ASSEMBLY . . .00 .. .
SPRING - actuating . « o o e e 0 o »
SPACER - camshaft, .005" ......
SPACER - camshaft, .010"......
PIN-camshaft ....cevvvvose

.
.
3
.
L]

® o s 0 e

o 60 0006000

o 0.0 000 900

.
.

3

.

.
LI )
.

.

[]

LI AR Y
.

LI Y

INSERT-intakevalveSeato;..ooc-o.o..'.oaooo..o.

&
8

® o 00 00 0

* 6 50 00 0

* s 08 00

e o0 08 00

® o 00000
o0 0 00 0

e« o e 0000

cc. L] [] * . L] . L] . L] . . Ll
HH;%HHHHNNNNNNHHH

® 6 & & e 8 & + * 2 " 6 T e ® »

January 1972

el e e e e el v







CASE 220, 222, 442 AND 444 COMPACT TRACTORS i1

220 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO, DESCRIPTION REQ'D
1 NSs PISTON AND ROD ASSEMBLY (Std, SiZ€) « «+ s o e o oo oo oonno. 1
2 KO 235287 RING SET - piston (For oversize, see item 16) « +«sovava. |
3 NSS RING-tOpCOmpression-.-....................1
4 NSS RING - 2nd compression (Includes expander)s s+ s+« .. 1
5 NSS RING - 0il (Includes expander) + » s » o s s oo s I R |
6 KOA235611 PISTON ASSEMBLY (For oversize, see item 15) ¢+ « + & RIS |
7 KO 235004 RETAINER - piston pinseccecececees *esesccecae 2
8 KO 235572 PIN-piston..-...--.......................1
9 NSS PISTONl
10 KOA235139 CONNECTING ROD ASSEMBLY (For undersize,

seeitemlS) R R I I T SR |
11 KO 235003 WASHER - special e e+ oo eeeescnss L I I S |
12 92. 6 LOCKWASHER * ¢ oo 00 0 s » I I T T
13 KO 236611 SCREW - cap, connecting rod s « « s e s s e s s o o e 0o ssas « 2
14 NSS ROD-connectjng.......-.-...............‘..1
15 KOA235569 PISTON ASSEMBLY - ,010" OVErSize « « « o s s s e eoveononcnos 1
15 KOA235571 PISTON ASSEMBLY - ,020" oversize  « + « « » IRILICICICIPIPI SP N |
15 KOA235616 PISTON ASSEMBLY - ,030" OVErsize » « « s ceeosoconceens 1
16 KO 235288 RING SET - piston ,010" Oversize « «++sseeeeeunesnncann 1
16 KO 235289 RING SET ~ piston .020" oversize s+ «eosse.. R R I, |
16 KO 235290 RING SET - piston .030" oversize « « s+ css.. R R |
17 KO 235573 PIN-piston,.OOS"oversize-------------------------1
18 C 18101 CONNECTING ROD ASSEMBLY - .010" Undersize « « » « e e s o« 1
19 R 16287 OIL SEAL - crankshaft rear s e s e s oo eoeecnsean. IR |
20 40035 BEARING - crankshaft Dall « « o « o o o s « e o 0 00 a0 oewowsaans ces 2
21 W 5063-S KEY - 1/4" Sq. x 3/4" (Pump Coupling)e + ¢ « e o« o R |
22  KOA235711 CRANKSHAFTl
23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel)e « e s s o e e e 0 0 v st 1
24 C 18097 OILSEAL-crankshaftfront-----------------------'-1
25 C 18095 WASHER - 5/8" s e ceeecnceas R
26 131- 309 NUT - special Marsden 5/8" NF « ¢ e e eoeeencooccscnsnss .1

Printed in U.S.A, January 1972




S

J




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 13

222 AND 442 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std, size)* >+ cccsosecencs
2 KO 235889 RING SET - piston (For oversize, see item 16)¢ + » ¢ o+ s oo e q
3 NSS RmG_topcompression ® o0 s 00000000000 00000000
4 NSS RING - 2nd compression (Includes expander)s s s+«
5 NSS “RING - oil (Includes expander) = s*sscscesteccscns
6 KOA235827 PISTON ASSEMBLY (For oversize, see item 15) * s e+«
7 KO 235811 RETAINER - piston pin s s+ s cecccccscccsnanes
8 KO 235803 PIN-piston ****ccccecscrscccccccccrsccasces
9 NSS PISTON ****cseccecssessccsssssnscocsccsasee
10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) * *
i1  XO 235003 WASHER - special *** e vcceccssooconnsnonenas
12 92~ 6 LOCKWASHER ®******ccoocseeonsscoscssssnvccscsosn
13 KO 236611 SCREW - cap, connecting rod ***c***cccceccscnsaas

14 NSS ROD - connecting ****ccccesocetccssonssascccss
15 KOA235865 PISTON ASSEMBLY ~ ,010" oversize *****sssvoccccccsas
15 KOA235866 PISTON ASSEMBLY - .020" oversize *****csscccsccccses
15 KOA235867 PISTON ASSEMBLY - .030" oversize *
16 KO 235890 RING SET - piston .010" oversize cccsscccceccsccsccses
16 KO 235891 RING SET -~ piston ,020" oversize -+«

16 KO 235892 RING SET - piston .030" oversize *¢ccsevsessccecsanas
17 KO 235868 PIN - piston .005" oversizes****ssscceccccccenvocnss
18 C 18101 CONNECTING ROD ASSEMBLY - .010" undersizes s+ secoc e o
19 R 16287 OIL SEAL - crankshaft rear e *+ssssesceccecscccnansse
20 40035 BEARING-CrankShaftbau""""'""""""""
21 W 5063-S KEY - 1/4" Sq. x 3/4" (Pump Coupling)es s cc*ceesscsncenn
22 KOB235949 CRANKSHAFT ® 2 00 0000009066080 0000600000000 00800

@ & o e ® ° B e & 5 & ¢ & * & s o S o e 5 o &

Pb b b ik b b DD bbb b et b e b b b ek DD DD DD bt b b D) b bbb

23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel)* s+ csesoocces
24 C 18097 OIL SEAL - crankshaft front s+ +sssseeeseoseossasoannn.
25 C 18095 WASHER_5/8"-o.ooooooo-oo'o-'oo-ooooooo.oooo-

26 131~ 309 NUT - special Marsden 5/8" NF +ccccccccccctcsccacen

Printed in U,S.A, January 1972




14




CASE ZZU,Z£<4<, 94<L ANL Qa4 LUIVIFrAGLEL O INMAL T wig s

4 44 CRANKSHAFT,PISTON — CONNECTING ROD

30 KO0A236507 GEAR ASSEMBLY - counter balance ®********ccsececece
31 KO 236506 BEARING - gear assembly ****¢**csccsecccccsce.
32 KO 236510 SPACER_.OIOHQQo-;'.ooooooo.o-o...o.ooooooo..o
33 KO 236559 SHAFT - counterbalance stub ****¢rccscecctsccscscan

REF, PART NO. DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) *** s rteeccccy
2 KO 236763 RING SET - piston (For oversize, see item 16) ***s>ss oo 1
3 NSS RING - top compression *********sscecscsecoccsy
4 NSS RING - 2nd compression (Includes expander) ********+* 1
5 NSS RING - oil (Includes expander) * ®*** s+ ecocesvcsces ]
6 KOA236631 PISTON ASSEMBLY (For oversize, see item 15) ** <>+« 1
7 KO 235811 RETAINER - pistonpin *****cccvcrersccccccses g
8 KO 235803 PIN-piston""""""""’"""""“"1
9 NSS PISTON **¢*c*ccccccscccccecccscscnansanane |
10 KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) * ** 1
11 KO 235003 WASHER-special"’""“"""""""""2
12 92- 6 LOCKWASHER-3/8""""""""""“""‘2
13 KO 236611 SCREW - cap, connecting rod * - scccrececssececs
14 NSS ROD-connecting -...................-......1
15 KO0A236633 PISTON ASSEMBLY - ,010" oversize ®* *****>ccscrseeotese g
15 KOA236634 PISTON ASSEMBLY -~ ,020" oversize *******°**cssesoecec
15 KOA236635 PISTON ASSEMBLY - .030" oversize ® *****c**ccsscscece
16 KO 236764 RING SET - piston 010" oversize *********sscvsccecececec ]
16 KO 236765 RING SET - piston .020" oversize *******sscccecrvccssy
16 KO 236766 RING SET - piston .030" oversize °*****ccsccceveccssss
17 KO 235868 PIN - piston ,005'" oversize ******cevcccesercccocarcs
18 C 18102 CONNECTING ROD ASSEMBLY - .010 undersize *******°***+ 1
19 R 16287 OIL SEAL - crankshaft rear ******s**cccoesscccvcncscsq
20 40035 BEARING-crankshaftball‘“"""""""""“"'2
21 W  5063-S KEY - 1/4" Sq. x 3/4" (Pump Coupling)* * ******* MR |
22 KOB237034 CRANKSHAFTo.o.....--o..-...-.-.....oo-....o-1
23 A 27001 KEY - flat 3/16' x 3/16" x 1-3/8" (Flywheel)* ***c**cccerve
24 C 18097 OIL SEAL -~ crankshaft front®***ccscceecocccececccccs |
25 C 18095 WASHER-5/8""""""""""""”""""’1
26 131~ 309 NUT - special Marsden 5/8" NF c**cccccscccecoaccocns g
27 C 15060 RETAINER - external 1/2" ID®=*c***ccecccccccssscccs 9
28 KO 236504 SPACER_.OZOHo.-oo-o-uoooo-o.cco.-oooo-...nooo2
29 KO 286509 SPACER-.005""""""""""""""""" UAR

ooz

2

..2

2

Printed in U.S.A. January 1972







CASE <4V, 222, 94<Z ANU 444 CUMPMFAG I IKACIUOKS 17

220 ENGINE BLOCK AND ATTACHING PARTS

REF,. PART NO, DESCRIPTION REQ'

D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") <+ v ctvetuecennnees 6
2 KO 235175 BOLT - cylinder head (Length 2-1/2") s e e cevveeeeenceses 3
3 KO 270889 WASHER -~ cylinder head bolt e e o s s s s e e e e vennvanesases g
4 KO 235656 HEAD-cylmder........................... ceee 1
5 KO 236705 GASKET -~ head ¢ ccsocteeveoococsancesncss e |
7 KOA236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft
rod assembly, camshaft, valves, bearings and plate)e « e+ s o« 1
8 KOA235737 BLOCK ASSEMBLY - cylmder strlpped (Std. bore) + e e eeev 1
9 KO 230170-S INSERT-exhaustvalve----------..-.---..--..1
9A KO 230265-S INSERT - intake valve seat « ¢ o ¢ o v eeeeecnsnanneas
10 KO 235007-8 GUIDE - valve s o ceveoesecaes ccesesscsssseses 2
11 KO 235125-S SHAFT - Stub, GOVEINOrs « s ¢ o c s s s s s v e oo seneanse ceses ]
12 C 18103 BEARING - needle, governor shaft +eccscecsocecscaceces |
13 41- 18 PLUG-expansion.............-..o...o..o.......1
14 113- 206 BOLT - 3/8" x7/8" NC hexplated s+ +cceececccccneasss 4
15 192- 21 LOCKWASHER - 3/8" plated ¢ ceceecaececcsnsnccacsas 4
16 KO 235025 GASKET - camshaft cover e+ e v esecectetecetornsecnns |
17 KO 235026 COVER-camshaftgear A I R L I I, |
18 192- 19 LOCKWASHER-1/4"p1ated’---'-'“-""'-"”----4
19 113~ 6 BOLT-I/4"X1/2"NCplated""""“"""“"“’4
20 KO 235353 GASKET_Oi]pa_n-.....-...-...-.-.o.....-o-.--..1
23 KO 235950 BASE-oi]_pan...-...-..........-..’.-.....-o..o.1
24  192- 21 LOCKWASHER - 3/8" plated S R
25 61- 616 BOLT - 3/8" x 1" NC socket head » s s s s e sssavecoscacenss 4
26 C 14399 PLUG-o0ildrain +ccceveeeceeecocstocrsossnsancsan |
27 R 16287 v OILSEAL-crankshaftrear.............-.....}..-... 1
28 40035 BEA’RING-crankshaftball----~---~-’-'---'---n-'--f2
29 KO 235757 GASKET - shim, bearing plate, 010" ¢ e e e ceeosececesscss @
29 KO 235070 GASKET"Shim,.OlO" sresssseressscesecsscscsces UAR
30 205- 217 PLUG-button,timinghole...-....‘..................1
31 KO 235815 PLATE-bearing-.......-..........o,-.....-....-1
32 192- 21 LOCKWASHER - 3/8" plated + ¢+ ceeereaas R LI IO
33 113~ 207 BOLT - 3/8" X 1" NCplated e cceeoeocesocesnasanacses 4
34 C 18097 OIL SEAL - crankshaft front <+ ccceececececiaenenneas g
35 KO 235818 FLYWHEEL +cceteetccccocccoscsccnsssnssnnsaons ]
36 195- 545 WASHER - special,plated «s+cceeeesecccccctennccnnas ]
37 131~ 309 NUT - special, Marsden 5/8" NF +occeecveceaerennnnes |
38 C 14953 DIPSTICK ASSEMBLY ¢ ¢ ¢+ ¢ s ¢ s vecocsccsosssssasennse 1
39 A 27365 "O'" RING - dipstick « « + ¢ « D I I I T A I
42 KO 235748 STRAP - lifting e cceoccecconenns I R
43 C 14398 NIPPLE - oil drain extension s « « « » secsrascrecentsnsne |
44 C 14906 GASKET - plug, oil draines « e s s e e cevecereescensnnseos |
45 KO 235165 KIT - engine gasket and seal + s sceocerecnceneoronnce
46 C 18297 SEAL - crankshaft front 0il ¢+ ¢ e e oo v e cn v e e tnvenes
47 R 16287 SEAL - crankshaft rear 0il s ¢ e v e e cecoceeecsvenecs ]
48 B 59393 GASKET - fuel strainer bowl s s+ o e s e v e e cveeeevenses
49 KO 220174 GASKET - breaker COVer e+« s s oo oo ce o s oo s NI |
50 KO 235048 GASKET - breather plate « ¢ +s e+ se e raceane s e 1
51 KO 275144 GASKET -~ valve cover R I R R I I A |
52 KO 235025 GASKET - camshaft gear cover * « s+ cc e seeeccsee <1
53 KO 235353 GASKET - ollpan R I TR T N S RS, .-.o.ooo-oo.ol
54 KO 235757 GASKET - shim, bearing plate, .010" ------ R I 6
54 KO 235070 GASKET - shim, 010 ¢ ccsco et vecerccsvoncens *++ UAR
55 KO 236705 GASKET ~ cylinder head + « o s s e ss v vocscovecesss
56 A 72108 GASKET-fuelpumpﬂange........ c s e ec e e RIS |
57 A 172100 GASKET_carburetorﬂange R R I R LI |
58 KO 275341 GASKET - carburetor airhorn+ e+« ccseveceesss e q
59 KO 235057 GASKET - oil pan (Not used on tms model) « s v e e g

Printed in U.S.A, January 1972







CASE 220,222, 442 AND 444 CUMIFAGU I

LIKAGW T WD

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO,

IOV W=

KO 271077
KO 235175
KO 270889
KO 235820
KO 236705
KOA236293

KOA235952
KO 230170-8
KO 230265-S
KO 235007-8
KO 235125-S

C 18103
41~ 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 235950
192- 21
61- 616
C 14399
R 16287

40035
KO 235757
KO 235070
205- 27
KO 235815
192- 21
113~ 207
C 18097
KO 235818
195- 545
131- 309
C 14953
A 27365
KO 235748
C 14398
C 14906
KO 235165
C 18297
R 16287
B 59393
KO 220174
KO 235048
KO 275144
KO 235025
KO 235353
KO 235757
KO 235070
KO 236705
A 172108
A 72100
KO 275341
KO 235057

Printed in U,S.A.

DESCRIPTION
BOLT - cylinder head (Length 2-1/4'")
BOLT - cylinder head (Length 2-1/2")
WASHER - cylinder head bolt
HEAD - cylinder
GASKET - head

REQ'D

® 8 00 00 0000060000000

© % 20 5000080000008 00

S 2 0060000000t ePEBEES

BLOCK ASSEMBLY - cylmder, short (Includes crankshaft

rod assembly, camshaft, valves, bearings and plate)
BLOCK ASSEMBLY - cylmder, standard bore

INSERT - exhaust valve, , ., .., ..

INSERT - intake valve seat ., ,, .

GUIDE -valve ,, ., ,..,.......
SHAFT - stub governor ,,,.......
BEARING - needle, governor shaft
PLUG - expansion , , , ,
BOLT - 3/8" x 1-1/4" NC hex plated
LOCKWASHER - 3/8" plated ,
GASKET - camshaft cover
COVER - camshaft gear , , ., ., ....
LOCKWASHER - 1/4" plated
BOLT - 1/4" x1/2" NC plated
GASKET - 0il pan
BASE - oil pan |

LOCKWASHER - 3/ g plated

BOLT - 3/8" x 1" NC socket head
PLUG 011dra1n..'.‘........‘
OIL SEAL - crankshaft rear

BEARING - crankshaft ball , , , ,, ...
GASKET - shim, bearing plate 010" .
GASKET-shlm,.OIO"
PLUG - button, timing hole .
PLATE - bearing ,
LOCKWASHER -~ 3/ g plated .
BOLT - 3/8" x 1" NC plated |, .
OIL SEAL - crankshaft front .
FLYWHEEL...."IIA..' L]
WASHER - special, plated, , .
NUT - special, Marsden .
DIPSTICK ASSEMBLY , ., .. .

"O'" RING - dipstick .
STRAP - lifting , ., . ,,.,... .
NIPPLE - oil drain extension .

e & o s o 0

.
.
[
.
.
.
.

.
3
.
.
3
.
¢ o 0 00 .
.

GASKET - plug, oil drain , , , ,

KIT - engine gasket and seal | ,
SEAL - crankshaft front oil |,
SEAL - crankshaft rear oil ,
GASKET - fuel strainer bowl
GASKET - breaker cover , _ ,
SEAL - breather , , ., ,....
GASKET - valve cover

@ ¢ o e 6 + e * + & @ & " e s o
e o o e @

e o s o

GASKET - oil pan

GASKET - shim, bearmg. plate, .010"

GASKET - shim, ,010"
GASKET - cylinder head e
GASKET - fuel pump flange | ,
GASKET -~ carburetor flange,

GASKET - carburetor air horn

GASKET - 0il pan (Not used on this m

oo.on.a-u

.
.
.
.
.
.
L]
.
.
.
.
.
.
-
.
3
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
.
L]
.
.
.
3

s e 00 ¢

o6 0 0 00 ¢ LR WY

o 00 00 e s 0

¢ 8 o0 000

® o & & O s * & o o
" 8. 0 &6 s & & e B & 2 6 2 & 8 * s e s e e e s »

e o ® ° o o e o
® & 8 6 & 6 & e & & e+ B G O 6 2 8 © o & 6 o e B 6 s+ @

e 8 & & & o & 8 6 6 ¢ B E ® @ & & & & & € o % ° » & 2
e ® ® e s 8 * & & ¢ * + O s+ S & &8 & B & ¢ ¢ o e ° P 2 e »
@ & e & o ¢ & & * + e & ° e 6 o O ° 6 o .5 + o S © s 8 ° & =

e ¢ 8 & @ ® e 8 5 8 3 ® e & S & o 8 & ° * & 6 8 6 & 2 B & * & & °

e s o e o o
e 8 8 & ¢ 8 ° & ® ¢ 4 & B 4 s S o e " & & ¢ ° " o & o °

® 6 e & & % e e e & & e 2 S o & & & s * 5 & P & e B O o " O e ° & @ 8 O & O s & »
8 & & & @ e e 8 & & 8 e * S 6 s 8 8 0 " 6 & & 6 8 & 8 8 e & © @ * 8 o e s @

* 8 & & e o+ & e »
e e ® e & o @ ° s o

¢ & s o 0 e s s s s s e e e s 0 e s s s e s e s s 0 s 0 s o s o

.
.
.
.
.
.
.
.
.
.
L]
.
.
.
.
.
.
L)
.
.
.
-
.
.
.
.
)
.
.
3
.
.
.
.
.
.
.
.
.
.
.
.
. o s 0 000 00
.

del)

® 00 0000 000

January 1972

- LI Y
& e 8 & & e ® 8 & S e 5 a2 6 P B B & & 6 * & S 0 6 * B e B 8 B 8 6 8 * 6 4 & & & & + e & v ® @ & »

cooo.'oooonolcocoooo.!.'

G.oo'ootooiooooto..ooo.

l—'b—lt—‘HD—'%O}HHHHHHHHHHHH«HHHHHH;&.&HH%O’:NHHrbprHohthP-""‘vhvh""“"‘N"""‘H’-‘ oW,







WCAJE SCV, L, 992 AND Q44 CUMPFACT IKAUCIUKS 23}

4 44 ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO, DESCRIPTION REQ'D
1 KOA236960 FILLERTUBE1
2 KO 235175 BOLT - cylinder head special (Length 2-1/2") ettt ennees 9
3 KO 270889 WASHER-cylinderheadbolt.....,..................10
4 KO 236792 HEAD-cylinder.................................1
5 KO 237306 GASKET_-head.................................1
6 KO 237064 GASKET-fillertubeo-o-olooc‘o-.oo'o-ooooo.-o.o-oo1
7 KOB237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

piston, rod assembly, camshaft, valves, bearings andplate)

o.l
8 KOA237033-S BLOCK ASSEMBLY - cylinder, standard DOTe « o e o o oo o o o « o & 1
9 KO 230170-S INSERT-e}dlaustvalve..........................1
10 KO 235007'8 GUIDE-VQ.lve‘--.....................-.-.o...Z
11 KO 230265-S INSERT-intakevalve...........................1
13 41- 18 PLUG - eXpansion e e e o vevteeneescesessnnnnnennnesl
14 113“ 206 BOLT-3/8"X1-1/4"NChexp1ated oo-oo-ooo-oooooo.o.4
15 192- 21 LOCKWASHER-3/8"plated oooo-oo'oonotoo.oooooooo4
16 KO 235025 GASKET - camshaft COVEr +ecvve e anocannnansl
17 KO 235026 COVER-camshaftgear........................’....1
18 192- 19 ) LOCKWASHER'1/4"plated-o-toa-.o.‘oooono-o-ooooto4
19 113- 6 BOLT-1/4"x1/2"NCplated....................‘..-.'.4
20 KO 235353 GASKET-oilpan................................1
21 173- 221 SCREW - #10 x 7/16" round head maching s e s s s v e e o vovosss 3
22 193- 26 LOCKWASHER - #10 internal tooth « eeeevveoeenenansoes 7
23 KO 235950 BASE-oilpan...............'...................1
24 192- 21 LOCKWASHER-3/8"plated-oooo-ooo-..oooooooco-ooo4
25 61- 816 BOLT-3/8"x1"NCsockethead.....................4
26 C 14399 PLUG - 0il drain R R T I S SO |
27 R 16287 OILSEAL-crankshaftrear.........................1
28 40035 BEARING - crankshaft ball s o« c s e v v e osocssncecnncnces 2
29 KO 235757 GASKET - shim, bearing plate .312" «¢.eveeevevenennneal
29 KO 235070 GASKET-shim,.OlO"............................UAR
31 KO 235815 PLATE -Dbearing «veceveceorneecconenoccsonnsnnesl
32 192- 21 LOCKWASHER-3/8”plated.........................4
33 113- 207 BOLT-3/8"x1"NCp1ated....;..............‘.....4
34 C 18097 OIL SEAL - crankshaft front « « « e o e e e e vevesnosnvananeal
35 KO 235818 FLYWHEEL.1
36 195- 545 WASHER ~ special, plated 21/32" ID x 1-3/8" OD x 1/4" cecensl
37 131~ 309 NUT - special Marsden 5/8" « v eeeeeesensnooncenoocesnal
38 C 14954 DIPSTICKASSEMBLY.............................1
39 A 27365 "0"RING-dipstick...........................~.1
42 KO 235748 STRAP-lifting.................................'.1
.43 C 14398 NIPPLE-oildrainextension........................1
44 C 14906 GASKET - plug, 0i1drain «ecvoeeeeeuonecssssocenennsl
45 KO 237395 KIT-enginegasketandseal.........................1
46 C 18297 SEAL - crankshaft front oil B R 1
47 R 16287 SEAL - crankshaft rear 0il« « e e e oo veeoossocnsnnsansl
48 B 59393 GASKET-fuelstrainerbowl......._...............1
49 KO 220174 GASKET - breaker COVEr « e e o s o s o s s ceestescsrcssesse]
50 KO 235048 GASKET-breather.............................1
51 KO 275144 GASKET ~ ValvVe COVET s e e e o s o veconovesasssssasanal

Printed in U.S,A, January 1972







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 23

4 44 ENGINE BLOCK AND ATTACHING PARTS CONT,

REF. PART NO, DESCRIPTION REQ'D
52 KO 235025 GASKET-camshaitgearcover-----o---------o-----1
53 K0235353 GASKET-Oilpan-oooo-aooo.cco-oo-o-o--ooo--ool
54 KO 235757 GASKET - shim, bearing plate, .010" « e s eevueeeneasasef
54 KO 235070 GASKET"Shim,.olO"l-.....c.-ncoo.......t..IQUAR
55 KO 237306 GASKET-cylinderhead.........................1
56 A 72108 GASKET-fuelpumpﬂange.......................1
57 A 72100 GASKET-carburetorﬂa‘nge-----u---—-------------1
58 KO 231032 SEAL-breather...............................1
59 KO 275341 GASKET-carburetorairhorn-----.---------'---‘-1
60 KO 235057 GASKET - oil pan (Not used on this model) o « s s s e o000 s

Printed in U.S.A, January 1972




24




REF, PART NO,
1 C 18296
2 192~ 19
3 113- 6
4 KO 235955
5 KO 235368
6 KO 235207
7 C 14345
8  195- 515
9  192- 19
10 175- 436
11 KO 235951
12 113- 2
13 192- 19
14 KO 235054
15 C 12603
1 KOA237490
1 KOA236636
1 A 172073
2 A 172100
3 C 10678
4  214- 251
5 C 15007
6  192- 20
7 113- 103
8  KOA235845
9 M- 410
10 193- 60
11 KO 275341
12 KOA236205
13 A 172108
14 C 10657
15 C 14157
16 C 17574
17 C 16363
18 C 11529
19 C 11545
20 C 16796
21  173- 215
22 129- 504
23

C 14690

Printed in U.S.A,

CASE 220,222, 442 AND 444 COMPACT TRACTORS 25

BAFFLES AND SHROUDS

DESCRIPTION
DEFLECTOR - engine air e e o s s e o o s o s
LOCKWASHER-1/4”zincplated I T I SRR
BOLT-1/4"x1/2"NChex,zincplated I T
BAFFLE - cylinder head Sttt rcetct ittt annna]
BAFFLE - carburetor side air R I I RSP |
PULLEY-starter................................1
BELT-drive,starter-generator--.----.--...-........1
WASHER - 1/4" zinc plated T
LOCKWASHER-1/4"zincp1ated......................4
SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plateds « « s « « 4
HOUSING-blower---------------n--o---o--------1
BOLT-1/4"x3/4"NChex,zincplated “eeesrecctctcnncead
LOCKWASHER-1/4"zincp1ated......................4
BAFFLE-cy]inder.-.............................1
CHANNEL..deflector R I ]

REQ'D

.0-..0;0..0....1

FUEL SYSTEM

CARBURETOR ASSEMBLY - 444 (Used S/N 9652117 and after) » « 1
(Repairs page 27)
CARBURETOR ASSEMBLY - 444 (Used prior to S/N 9652117). . . 1
(Repairs page 27)
CARBURETOR ASSEMBLY - 220 & 222 (Repairs page 27)e o o o «
GASKET - carburetor flange = « » o « o s o e o oo e o oo s eoenssn
ELBOW - fuel pump and carburetor « e seoosoeeeenssens
CLAMP - hose A I I NI R AP
HOSE-carburemr5-1/4" L
LOCKWASHER 5/16" o ¢ o o 000 covoseoncneocsnconoesn
BOLT = 5/16" X 1" NC REX ¢+ e s oneeeconsoascneseneenss
PUMP - fuel, 10 h,p. models (Repairs page 27) « s s s o oo v v s o
SCREW - 1/4" x 5/8'" NC fillister head « « « s s e o e o0 00 0 s s a0
LOCKWASHER = 1/4"¢ ¢ ¢ ¢ o et eeneocencssonenensess
GASKET-airhorn..............................
PUMP - fuel, 12 and 14 h.p, models (Repairs page 27) » « « « « « »
GASKET - fuel pump mounting, all modelSe e s e e eeeeseasnn
ELBOWASSEMBLY-fueltank......................
CLIP - fuel line I T I T T T A
HOSE-fuelline43"..............................
TANK-fuel...................................
CAP - fuel tank (Includes inSert) « « e o oosscocecnnonenss
INSERT-fuelcap.............................
STRAP - fuel tank mounting « « s e o o e s oo v evesoncosenes
SCREW - 1/4 x1/2" NC round head, machine, zinc platedes « « - »
NUT - square 1/4" NC e eoseeeeen _
CUSHION-fueltank 0.il‘l....ooo.oouoo-c.o.oooo‘oo2_

3
.
.
.
.
)
.
.
.
.
.
.
.
.
.
.
-
.
L]
.
.

DO DO DD M= - b b DD = s b b DD DO S DO DD R GO b b

January 1972




Q
N
)
",'\/\ )}’\
& : :3-"{73
S \\‘ 4,
"\\i;a REY
“/"“h X
s(.‘., "y,
Q~\~ &
,1::\;\
\\(‘\\*"’




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 27

A72073 CARBURETOR

REF. PART NO. DESCRIPTION REQ'D
A 72073 CARBURETOR ASSEMBLY - 220, 222 & 442 . . ... sescscnsne

KOA236636 CARBURETOR ASSEMBLY - 444 (Used prior to S/N 9652117). , .
KOA237490 CARBURETOR ASSEMBLY - 444 (Used S/N 9652117 and after) . .

1

1

1
1 KO 200380 SPRING-tension,idleadjust......................1
2 A 72092 SCREW'idleadjust;ooooooo...oooooouooooooo-oca1
3 A 72077 NEEDLE - main fuel adjust, 220, 222 & 442 ,......... ee 1l
3 KO 275373 NEEDLE - main fuel adjust, 444 (used prior to S/N 9652117) . 1
3 KO 237489 NEEDLE - main fuel adjust, 444 (used S/N 9652117 and after). 1
4 KO 200383 SPRING-mainfueladeSt..........--o.-.........1
5 A 72099 NEEDLE - idle adjust (220, 222 & 442) ...... ceesescssesl
5 KO 275231 NEEDLE-idleadjust(444).......................1
6 KO 200380 SPRING-idlefueladjuSt..o..o.-.o.o.oo-‘.oooooo.1
7 A 72079 Pm-ﬂoat...'lic...l'........l'.l........l...1
8 A 172078 FLOAT - carburetor . oo v vievereeennonnsnnnnnanns 1
9 A 72080 BOWL-carburetor-ooo;oao.ooo--'onooo-.ooooooo-1
10 A 72084 SCREW AND GASKET ASSEMBLY - carburetor bowl N |
11 A 72103 KIT-carburetOI‘repair...........-....-...........1
12 NSs INLETNEEDLEANDSEATASSEMBLY............... 1
13 NSS GASKET"bOWIriIIgoo.-oonoo-oto.oouoc-oonoo.o-1
14 NSS GASKET-bOWlbafﬂe........................-.61
15 A 72083 GASKET - bowl screw .1

FUEL PUMP

1 KO 230675 KIT-fuelpumpforKoA235845pumpo-oooocoootoooo.ooo1
NSS SPRING"melpumpvalve .oooooooooooo-..o-n..-oo2
NSS VALVE.....................................2
NSS GASKET-V3.1VG..-............................1
NSS DIAPHRAGMASSEMBLY.........................1
NSS SPRING-diapllragmo.oacooo..oobooc-oooo.oooaoo1

2 A 72108 GASKET-fuelpumpmounting ooo-o--oooo--.ooo-ooo‘l

3’ KO 236387 KIT-fuelpumpforKOAz36205pump.-......-..-....... 1
NSS VALVEASSEMBLY.O.oo.;.ooo.o.o.oo.loo.o.looo2
NSS GASKET = ValVe ¢« e e e e e vessoesncosocnaneaccncnes 2
NSS DIAPHRAGMASSEMBLY.........................1
NSS SPRING-diaphragmo......-...........-.....-..1
NSS GASKET-valVe0oocc..oo-;o‘..-uooooo-o..ooooo1

2 A 72108 GASKET-fuelpumpmounﬁng ~ocoo-¢-ooco.ooouoo.-1

Printed in U.S.A. January 1972




28




CASE 220, 222, 442 AND 444 COMPACT TRACTORS 29

CHOKE,.THROTTLE AND GOVERNOR

EF. PART NO. DESCRIPTION REQ'D
C 16449 CONTROL-thrOttle .00oo-oo.o.ocoooo-oooooo-.ouo-1
C 12224 HANDLE-thrOttlecontrOI,blaCR LI I R I T R R A S A P S
C 16448 CONTROL"chOke 00--0-0030-00--.oo.oo.oo.ooo-o
C 14506 HANDLE-Ch0kecontr01,‘wmte¢-00~00000--0~o.0----o
111- 1 BOLT - 10-24 x 1/2" round head, SQUAre Neck o+« « e oo oese.
192- 18 LOCKWASHER - #10 Std. plated « e e s eooeoeccecacesses
129- 17 NUT = #10-24 plated « ¢ cco vt eveececoesncncccosess
KO 235494 LEVER-gOvernor--....................,.....
15- 420 BOLT = 1/4" X 1-1/4" NC heX e ¢ o  « o v v v s v oo
10 195~ 515 WASHER-1/4"plated---.......................
11 25- 104 NUT = 1/4" HEX » o s eveennnsnnnsomnsomnnnn e
12 KO 235496 SPRING ~ gOVEINOr s e s o oeee s
13 192- 19 LOCKWASHER - 1/4" plated « « « «
14 C 18098 WASHER-ttht--..o-.............--........
15 KO 275690 WASHER -~ WaVy s o0t s eveooscssconocssscanosssaes

©COTDU P WIN Y

® ¢ 0 0080000000000

® 80 0600000000000 000

16 KO 231052 CLAMP - swivel, Wire « « s « s o »
17 KO 235086 LEVER - Speed CONtrol « s o eeesooscececaceosocsesss
18 KO 235085  .SPACER - speed control bracket « « « s s s co oo oeensoeos
19 KO 235084 BRACKET - high speed Stop ¢ e ¢ o ceececcecenonsoecan
20 129- 37 NUT - #10-32 heX s oo evveeescecsssasecncoconsnoes
21 192- 18  LOCKWASHER - 3/16" plated « » e s oo e oscenoeccosenas
22 A 10328 JOINT =Ball cvevceconeeecnnnnacoonssaccocnnnns
23 KO 235277 ROD -throttle - cseeetoteeessascccaccencocannaen
24 KO 235278 RING-retaining,throttlerod---------o----u--o-..
25 KO 235476 BUSHING - governor cross Shaft « s s sceeececsosncesscs
26 KOA235256 SHAFT ASSEMBLY - gOVEINOY CIOSS + s +sceseocsccsocas
27 C 18103 BEARING - needle governor shaft « «cceeesevecscccans
28 KOA235743 GEAR ASSEMBLY ~ GOVEITIOT ¢ e s s cectscvooscccossne
29 KO 235125~8 SHAFT - ZOVEINOT StUD + ¢ o ¢ e o e e o e s eoososcosoocesss
30 C 18099 WASHER - g0vernor Stop pine s e s s e s e s s e savoonoceoess
31 KO 231355 PIN - gOvVernor Stops e e s s s s oo eeoooscouoncncsasssnes
32 KO 235900 BRACKET - throttle cable +eeeeeceeceonteccssnccanss
33 KO 235603 CLIP-bracket--.-.............................
34 KO 235680 BRACKET - choke cable «ececesnseenecsceannscncanse
35 169- 95 SCREW-#10x3/8"NCfillisterhead----oo----v--o-----

[
.
.
.
3
.
.
.
3
L
.
.
.
-
.
.
.
.
.
.
.
.
3
3
.
.
3
.
.
.
.

P b DD b bt b b b b b b b ek feb b DD bbb b b bbb b et ek DO DO S DD DD DD M b

Printed in U,S.A, January 1972




30

»
=

»

mmm———— g

%\

/

=Y

X
x‘\\;\
iy

N il {} :Ill:ll\
i, )

R \jﬁ N

S
*%\%}]mm ::‘ll
#lmhwmmhyl
o ht:;:'lnl:l,:l‘::n,:qp,:\,/
R

L A

A=
)
NI
g
xn \‘2

©

5 o .




CASE 220,222, 442 AND 444 COMPACT TRACTORS 3t

PULLEY CLUTCH & LINKAGE

DESCRIPTION REQ'D
LEVER - clutch, 222 (used S/N 9649590 and after)s « » « o o o s 0 ¢ o
LEVER - clutch, 442 (used S/N 9650949 and after)s « « « e o o o o « & 1
LEVER - clutch, 444 (used S/N 9653291 and after)e « e « o « « «
LEVER - clutch, 220 (used S/N 9647856 and after)e « « « « «
STRIP = switchy PTO Safetye « c s o e 0 s o co oo voveesss
ROD - clutch, 220 (used S/N 9647856 and after) . « « «
ROD - clutch, 222 (used S/N 9649590 and after). » » »
ROD - clutch, 442 (used S/N 9650949 and after). ...
ROD - clutch, 444 (used S/N 9653291 and after). . » .

.
.
.
. .
.
.

e * e o
e o & o

RETAINER - clutch rod s s et e coveeeonanss
PIN - cotter 1/8" X 1Mt vt eeeoenneeoonnnsoonse
BOLT = 3/8" X 1" NC heEX ¢« e v evsoneesnnnnonenn
WASHER - spacer (used on models without hydraulic lift)
LOCKNUT = 3/8" NC hEX o e o cveoveeosocccennnns
WASHER - 3/8"4 s e veuvennnnnnnnencnnoeensas
WASHER"3/8”0o-ooo-oooo.ooooooooooaooo-
PIN-cotter 1/8" X 3/4" ¢ e ot evenoececscanss
SCREW - insulating #10 x 5/8'" NF binder head « « + » »
WASHER - insulating 3/16" o ¢ c ¢ c e e aevoonencsa
NUT - insulating #10 NF + ¢« c e e oo eooasnnnoene

Pt b b b b b DO R DD R DD GO DD GO R b b e peb b D) b s

ROD - clutch, 220 (used prior to S/N 9647856). « « « «
ROD - clutch, 222 (used prior to S/N 9649590« « « « »
ROD - clutch, 442 (used prior to S/N 9650949)« + « « « »
ROD - clutch, 444 (used prior to S/N 9653291)« « ¢ « « »
KNOB - (for C14224 clutch rod) ¢ e csos oo sessansacacss
BUSHING - (for C14224 clutch rod) « « e s e e s s e e o s o anss oo

.
.
.
@ ® o o o e s o e 8 & e & e @ @

.
.
.
3
.
.
.
e e 0 0 0
.

HYDRAULIC RESERVOIR MOUNTING

REF, PART NO,
1 C 18052
1 C 18052
1 C 18052
1 C 18052
2 C 18115
3 C 18053
3 C 18053
3 C 18053
3 C 18053
4 C 16682
5 132~ 48
6 113- 207
7 195- 126
8 131- 178
9 195- 104
10 195~ 525
11 132- 46
12 C 15702
13 C 15703
14 C 15704
15 C 14224
15 C 14224
15 C 14224
15 C 14224
16 C 10487
17 353- 441

1 C 14240

1 C 14241

2 187- 1251

3 C 14246

4 C 14690

5 113- 118

Printed in U,S.A,

SUPPORT - reservoirmounting R.H, ¢ e coeceeecenscnneasl
SUPPORT - reservoir mounting L.H. ceesssssctsranenaasal
SCREW - 1/4 x1-1/4" NC flat head PhillipS « « s ovocececeossd
BRACKET - heat exchanger mounting « « s s o s e s s e oo oooeeos?
CUSHION - YeServOoire e c e covesesesncscosecscosasaced
BOLT - 5/16 X 5/8" NCheX socevecocscnccocccccsanasd

January 1972




32




CASE 220,222, 442 AND 444 COMPACT TRACTORS 33

CLUTCH ASSEMBI,_V (PTO)

REF,. PART NO, - DESCRIPTION REQ'D
C 17302 CLUTCH ASSEMBLY - less screen, 220 (used prior to
S/N 9648090) (order C18241 clutch for replacement) .« « o ... 1
C 17302 CLUTCH ASSEMBLY - less screen, 222 (used prior to
S/N 9649791) (order C18241 clutch for replacement) « v e v ... 1
C 17302 CLUTCH ASSEMBLY - less screen, 442 (used prior to
S/N 9651073) (order C18241 clutch for replacement) s » o000, 1
C 17302 CLUTCH ASSEMBLY - less screen, 444 (used prior to
S/N 9653691 (order C18241 clutch for replacement)........ 1
C 18241 CLUTCH ASSEMBLY - less screen, 220 (used S/N 9648090
andafter) 1
C 18241 CLUTCH ASSEMBLY - less screen, 222 (used S/N 9649791
andafter).................................... 1
C 18241 CLUTCH ASSEMBLY - less screen, 442 (used S/N 9651073
andafter)o-.................................. 1
C 18241 CLUTCH ASSEMBLY - less screen, 444 (used S/N 9653691
anda,fter).................................... 1
1 C 15721 SCREEN-graSSO--OOQ--.-.ooooo.oo.oo-oo'ooo-onoo1
2 Cc 15n7 HUB - clutch (used with C17302 CIutch) s e o « « oo o o0 o evensn 1
2 C 18245 HUB - clutch (used with C18241 clutch)e e s e e v e ee vl
3 C 15718 PLATE-c],utch...............................1
4 164- 40 BOLT -~ 5/16" x 3/4" NC flat head SOCKEt o « « o o s ¢ 0 e 0 s o v 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth « « o « o« « » 2
6 C 14291 DISC-friction................................1
7 C 15515 WASHER—Spring.-o.c.--oo-oo---oo-oooo-o-o'-oo6
8 C 15557 WASHER-spacer.050"..........................5
9 C 15719 PULLEY-clutch............-.................1
10 C 14295 BEARING-camandpuuey........o...............3
11 C 15556 WASHER-spacer,Olo"..........................1
12 C 14293 CAM-clutcho.o-..uoo.ooo-.oo.--.-.ooooooo-ol2
13 C 16786 SPRING - clutch load D R
14 C 15743 WASHER - spacer (used with C17302 clutch) « e« « o 000 as o 1
14 C 18243 WASHER - spacer (used with C18241 clutch) » « o e o c e o000 s 1
15 C 16464 SPACER - hub (used with C17302 clutch)s e e e e s e e o e e veas 1
15 C 18244 SPACER - hub (used with C18241 clutch)e « s o e s e 0 v 0 0 s s e 1
16 195~ 2036 WASHER - fan 13/32" (used with C17302 clutch)e « e o e v e ese 1
16 O 2815N WASHER - fan 17/32" (used with C18241 clutch). . ceesesesl
17  C 15744 BOLT - 3/8" x 3-1/8'" NC hex L.H., threads (used with
C17302 clutch) e o e e e e e vvvnnovecocsannonnsonsesl
17 C 18242 BOLT - 1/2" x 3-1/8" NC hex L.H, threads (used with
- Cl8241 clutch) e e e e e e e eevennnosrsosoosoonensasl
18 C 14994 ARM - engaging « e ¢ oo eoeveceoscasoceocnsocessansl
19 C 16616 FAN-COOling-oo-......................-.-.--.1
20 113- 207 BOL‘T-3/8"x1"NChexZP......................Z

21 192- 21 LOCKWASHER-3/8"ooc..--ooo.a-oooo-..n..t

Printed in U.S.A, January 1972







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 35

EF.

O e e iy

PART NO,
C 16195
C 16195
C 16196
C 16196
C 18059
C 18059
C 18060
C 18060
C 16170
121- 106
C 16364
C 15183
C 15184
111- 1
192- 18
129- 17
195- 512
C 18153
C 16362
132- 46
C 14500
111- 109
131- N
C 18148
C 18150
13- 514
192- 20
C 14729
C 14730
192- 23
113~ 424
C 16239
C 16373
C 16374
138- 319
129- 102
C 16351

Printed in U.S.A.

HOOD,FRAME AND GRILLE

DESCRIPTION
FRAME - main, 220 (used prior to S/N 9647856) .
FRAME - main, 222 (used prior to S/N 9649590) .
FRAME - main, 442 (used prior to S/N 9650949) .
FRAME - main, 444 (used prior to S/N 9653291) .
FRAME - main, 220 (used S/N 9647856 and after)
FRAME - main, 222 (used S/N 9649590 and after)
FRAME - main, 442 (used S/N 9650949 and after)
FRAME - main, 444 (used S/N 9653291 and after)
TRAY = battery e o v o vttt vennncoennnn. .
SCREW =~ 5/16" X 1/2" WhiZloCK e « o ¢ s o 0 o o o « +
HOOD AND GRILLE ASSEMBLY.: o o o « « « e oo
SPRING - hood latch «.....
LATCH - hood. » . . e e e 0 s s a0 0
BOLT - #10 x 1/2" NC round head, square neck .
LOCKWASHER = #10 « ¢ o e v evsvenscennnn.
NUT - #10 NCheX « e « &« «

® ® 5 900000000000

WASHER-7/32"Zincplated ® 6 00 0600800606000

CHANNEL - instrument panel linere « « « « « o « »
ROD ~ hoOd hinges « c e s s o st eevnnsnesnns
PIN - cotter 1/8" x3/4"« e ccevennn..
SPACER - hood + ¢« e v o s 00 ns

BOLT - 1/4'" x 1-1/4" NC round head, square neck

LOCKNUT - 1/4" NC hex « « « «
PAD - foot L.H.
PAD - foot R.H.
BOLT - 5/16'" x7/8" NC hex .+ « - e as
LOCKWASHER - 5/16" + e s 00 00 v
SPACER - rear frame (442 & 444). . . .
SPACER - rear frame (220 & 222). . .
LOCKWASHER - 1/2". « . . .
BOLT = 1/2" X 1" NCheX eoevoseae.
STRAP -~ battery hold down « « s o« . .
PIN-latch s e oo eveceennses
SPRING ~1atch « « ¢ ¢ e e e v 0o
PIN - roll 3/16" x 1-1/4"
NUT - 5/16" NC heXe o o oo o s« «
HINGE - frame - . .

* 5 0 00 0000000
® ® %6 0800000600000 0s0a80

LI )
e 0
® * 0 000 00

.

* o o o
. .

.

.

L]

® o s 00000500 0

s 2 0 0 0

e o o o o
.

e & @ ¢ o o o o ¢ o @

» 8 s e o e s e &
e ¢ o ¢ 8 o & o o s o
.

January

REQ'D
* & o 1

e o o e o
® 2 o e o e o o o o
e ® e & & & ¢ & e+ o e o s @

N)—h.‘;.hNNNNHHH‘HHHHHNNNNHHH.hHHHHHHD—lH

* & & s s e o s »
e & o o o e & » »

.« o
s .
. o
[\“ 3\

00.4
0002

1972







CASE 220,222, 442 AND 444 COMPACT TRACTORS 37
SEAT,FENDERS AND TOOL TRAY

REF, PART NO, DESCRIPTION REQ'D
1 C 16408 SUPPORT - S€at, front « s ceeeeeeeconseceaconsecesass
2 C 16404 SUPPORT - S€at, I'€ar ¢ « « e c o e e vt eeesnconnscennenen
3 113- 441 BOLT - 1/2 x 2-1/4" NC hex (442 & 444)c e e v v et eneenenne
3 113- 427 BOLT - 1/2 x3-1/4" NC hex (220 & 222)+ ¢ e e o e o s e eennne
4 113- 424 BOLT = 1/2 X 1" NChEX « v enoseeeconcnseacenseenns
5 192‘ 23 LOOCKWASHER-I/Z"0.000...‘0-.‘.0..ooo.u.-.o.ot
6 C 16430 TRAY-tOOlO0'0000oooo.ooo.tooo.coouo.’oooon..-
7 C 16429 PIN—Sea,thingeo.-.-oooooooo-.o.o.cao.o-ooooooo
8 C 16129 SEAT-ZZO&ZzZOtooco.booo..ooooaocoo'o;onn-‘oo
8 C 16651 SEAT-442&444...............................
9 C 15410 CUSHION—mbber s 000000000000 00000000000000
10 195~ 2021 WASHER - 5/16 X 1-1/4""OD, Zinc plated « e e e e cooevooens
11 26' 524 BOLT"5/16X1-1/2"looootoo-ooooocoo--.ocot.-oo
12 C 14534 BUMPER - S€2t ¢+ e sesnneesannsacannnennannnesss
13  121- 106 BOLT - 5/16 x 1/2" flange WhiZloCK « « « + s e e e s e 0 e 00 eaenoe 1
17152 HINGE ASSEMBLY ~ S€at e o e s s covooecccosccncnononsass
16444 FENDER - L. H, (442 & 444) ¢ « c e e et et e veennanocncenn
16445 FENDER - R.H. (442 & 444) ¢ ¢+ c c e v e et enevnncnconnens
16446 FENDER - L. H, (220 & 222) ¢ e« o e e v aveannennnnnnn.n.
16447 FENDER - R, H. (220 & 222) e ¢ 00 v o e e vovovoonvececensn

.
.
.
.
°
.
[
-
[
.
.
-
.

16393 LEVER-Shift-00-.oooo-oco;-o.oo.--.oao-oo-o--
2029 WASHER = 7/16 X 1=1/4" OD « e e v v vevevonnonnennnnnnne
17216 SPRING-Shi.ftlever.-...................-.......
17066 WASHER"cupped.-.-.....-.....oo-oo.-oo-ooo.ooo
21 131- 178 NUT-].OCk3/8"NCheX -ouooo.oo-o.of-ooooolo.ooo.
22 C 14728 GRIP - Shift 1eVer e e o e s e v oo v vonncoconcacsncscnnsaos

—
-3
aagaoaaaan
(3]
1
bbb ek ek b b b ek ook bbb N DN B H QO P b b peb B D) DO DD b

Printed in U.S.A, January 1972







CASE 220, 222, 442 AND 444 COMPACT TRACTORS 39

220 AND 222 FRONT AXLE

REF, PART NO. DESCRIPTION REQ'D
1 C 14129 AXLE-front-o.-...............................1
2 C 14128 SPINDLE-lefthand..............................1
3 C 14131 SPINDLE-righthandlooono....oo.-.o.oco.ooo.ooo.1
4 138- 99 PIN-rO].l00-00.~oo..o.o-oooooooooooooo.ooa-oo-2
5 C. 11906 WASHER-thrust................................4
6 219- 404 FITTING-lube -oo-.oo.o.-oooooooo-.-oacoo-.‘o-o3
7 C 13106 COVER-lubeﬁtting..............................3
8 132- 311 PIN-cotter5/322{1-1/4"'........................‘..2
9 C 12975 WASHER-WheGlSpindleo.--...-...............-o.-Z
10 A 30881 WASHER-wheelspacer.‘.........................6
11 187- 1046 BOLT - 3/8'" NC indented hex head R |
12 C 14334 TIEROD......................................1
13 C 12102 BALL JOINT - 1/2" R, H, thread *ecccscrtssssesnncsnns 2
14 192- 23 LOCKWASHER =~ 1/2" zinc plated «seveveeeeenscnsennn. 3
15 129- 125 NUT-]./Z"NFhexR.H.thread ocoo-ooon.ooc..-..-.oe
16 C 13605 BALLJOINT"I/Z"LH.thread ooo.oo.-ooo.-oo.o-,.ooz
17 129- 325 NUT-l/Z"NFhexL.H.thread......................2
18 C 16401 ROD - drag link « e oo veennnnnunennnneennnnnnnnsnnn 1
19 C 12003 PIN-axleinOt----.............................1
20 219- 17 FITTING-lube.................................2

442 AND 444 FRONT AXLE

C 14151 AXLE - front A A R T
c 16382 SPINDLE - right ha,nd A I T T
C 16383 SPINDLE - left lland, MR N R R T

138- 99 PIN-rOll-.o-.....................
C 13605 BALL JOINT - 1/2" L, H, thread <o eoeeosas.

C 13716 WASHER -~ thrust « e e oo e onenececnnsnscoconcnsenss.s
219- 404 FITTING = UD€ o v ¢ e oo vsnueeooonensenscenecensssn
C 13106 COVER - 1Ube fIHENG « « « o« e oo voenvnnnnsnnennnnnn.,
132- 311 PIN - cotter 5/32 X 1-1/4" ¢« c o e sttt eeeereeecasennnes

OO TNGT W -

10 C 12975 WASHER - Wheel Spindle « e o s eeeeeeoeascecscenesss
11 A 30881 WASHER - Wheel SPACeT « vo e eesveeecocencaceeness
12 187- 1046 BOLT - 3/8" NC indented heX head « e e e s v evvooenness.
13 C 12102 BALLJOINT = 1/2" R, H. thread e e e « e e e o oo oevonenns.
14 192~ 23 LOCKWASHER - 1/2" zinc plated <« ceeeeevesnceaenn.
15  129- 125 NUT - 1/2" NF hex R, Hi thread « e e o o cevevoencnnnean
16 129- 325 NUT - 1/2" NFhex L. Ho thread « e e e e evvveoosnnnnen.
17 C 16384 TIEROD ¢t oot eeensonscecoecsnsnaesscscscnenss
18 C 16401 ROD - drag liNK « e e o e oo teneerenoonnnccocoonnsnnns
19 C 12003 PIN - ax1e PIVOt o ¢ e e et vevenoeennoncscacooccnesesse
20 219- 17 FITTING = IUDE ¢ e e v e veneeevenoeonecncacensocnass

DO 4= = = DO O CO DD = 1 DO DD COCO D DD DD b

Printed in U,S.A. January 1972







CASE 220,222, 442 AND 444 COMPACT TRACTORS 41

STEERING GEAR

REF. PART NO, DESCRIPTION REQ'D
1 C 16945 - CAP - steering wheel (used with C16944 steering wheel) . . .....1
1 C 18016 CAP - steering wheel (used with C18014 steering wheel) . . . .. ..1
2 C 16944 WHEEL - steering, 220 (used prior to S/N 9647434) . « . v v v ....1
2 C 16944 WHEEL - steering, 222 (used prior to S/N 9649226) « ¢ v e vev.l
2 C 16944 WHEEL - steering, 442 (used prior to S/N 9650702) ¢ ¢ v e v e vl
2 C 16944 WHEEL - steering, 444 (used prior to S/N 9652579) ¢ « + v 00 v .. .1
2 C . 18014 WHEEL - steering, 220 (used S/N 9647434 and after) « v o0 oo 1
2 C 18014 WHEEL - steering, 222 (used S/N 9649226 and after) « « « « s o o . .1
2 C 18014 WHEEL - steering, 442 (used S/N 9650702 and after) c e oo ve el
2 C 18014 WHEEL -~ steering, 444 (used S/N 9652579 and after) e e e e ee.nl
3 131- 356 NUT-1ock5/8"..................................1
4 C 16200 . SHAFT - steering« « e+ e e e v v v e en. R I T T S |
5 C 16644 SUPPORT - steering gear « « « « « « L e |
6 C 14200 PIN-Divot e e e e 0o 000 ee T T |
7 C 14201 WASHER-Shim.--.o....oo.oo......----o-p_.oo.o.-.4
8 131- 1112 NUT-jam3/4"----------u--------o-o--o--------1
9 G 49048 WASHER: ¢ ¢ ¢ ¢ ¢ v e st s eoeecnonncocseas seeeceessecal
10 192- - 20 LOCKWASHER - 5/16" zinc plated + s oo veevnneeeennnsasal
11 113- 113 BOLT-5/16"x7/8"NChex.........................1
12 C 14990 GEAR - Steering « e ce et et nnernnroneeenannsnnnnsal
13 113- 206 BOLT - 3/8" X 3/4" NC heX e e v e v vvtennnecennnanennnsad
14 192- 21 LOCKWASHER = 3/8" ¢ 4 e vt eevneonsse LY :
15 195- 2069 WASHER - 5/8" zinc plated « « o s s v v oo eevenennnnseeeeenl
16 C 15096 BUSHING - £flanged NYION e « « o « s o oo oo oo s s noeoeneen. ceasl
17  126- 16 KEY - Woodruff 3/16" x 3/4"..... B |
18 C 16692 TUBE = StEEIINE + ¢ v e e o v oo oo nvnvnsenenn, S |
19  219- 404 FITTING - Iube 45°% e ¢ ¢ o s ettt eeevennnnoenses ceoeesd
20 C 12975 WASHER = 5/8" ¢ o0 v eveenn et et testenansse B |
21 C 18017 CLIP - tinnerman (use with C18014 steering Wheel) « o o o s o v o o + 2

Printed in U,S.A, January 1972







CASE 220,222,442 AND 444 COMPACT TRACTORS 43

EF, PART NO,

R

1 C

2 C

3 132-
4 C

5  131-
6 C

7 C

8 C

8 C

9  195-
10 132-
11 213-
12 141-
13 132-
14 C
15 138-
16 C
17 ¢
18 C

H=S ORI WM

-0
>>QP0Q0QQ0

Printed in U.S.A.

18152
12975
336
16370
164
18147
16379
14946
14945
104
310

4

4

321
13863
96
13866
14187
13526

BRAKE ASSEMBLY

DESCRIPTION

REQ'D

PEDAL_brakeooooo.oooooo-oooooo-cooooooo.occo-1
WASHER-brakeShaft"'"""""""""""""1
PIN-cotterl/le-l/Z""'°'°'""""""""""1

SPRING-pedalreturn-----'°-°~°~--‘°'--°---°~--
NUT-lockl/Z"NChex“---------“'-'-'-"'-'-'
LEVER - brake lock * e e c v e cocsscceosnascscosccecsesss
SPRING-brakel()ck"""'"“""""""""'
ROD-brake(220&222)------—-------------------
ROD-brake(442&444)--o.o.-ooooaoco.oooc‘cooo..
WASHER-7/16"°"'°""""""""”""""
PIN-cotterl/Bxl"--'--'--------“--‘--------'
CLEVIS-3/8"""°""‘°"'°"°""°‘°"°""
PIN-clevisoontu--oo.-oocoooo-ooooo-noo.-o-oo
Pm-cotter3/32x1".-.-..o...-...o..-..o-..-.o
ARM_brake LA A I I T T I I
PIN-r0113/16x1""""'"""""“""""“
SHAFT_brakeoo-o.ooa.oa--.oco-.ooo.oo-ocoooc
BAND_brakeoooo-oo.-.ooooo-ooooo--o-oaooo-o-
PIN-CIeViS"'""""""""""“""""'

FRONT AND REAR WHEELS

220
222

WHEEL-rear,Sbolt-'-°~------°-°~---°~---- 2
BOLT ~rear wheel » ¢+ s ¢ o e s s e s e e e s v esososeness 10
WHEEL - front
FITTING_lube ® 6 e 00 2000000000008 000008s00
BEARING-Wheel’inner ®eecserercrcsscssssasas
BEARING-wheel,outer e o cs e rssessessensssnce
CAP-plastic’front L I I
CAP-hub,rear(optional) LI I I N N I TN T S Gy
WHEEL ~ rear, 6bolt * s+ ccsececececncosnssnnas
BOLT -rear wheel ¢ * ¢ ¢ s ¢ s e s s s s e oo oo onecncesos
CAP - hub front wheel (optional) e cccceecscrccees 2

NN DN

January 1972

442
444

[y .
NN NN

DO b b b b b b i P b Pt (b pmd b DD bt




44

MOUNTING POSITION FOR 220 AND 222 TRACTORS




CASE 220,222,442 AND 444 COMPACT TRACTORS 45 J
IMPLEMENT LIFT

EF, PART NO. DESCRIPTION REQ'D
C 17319 LEVER ASSEMBLY - implement Lift. o o v o0 vv....
219~ 404 FITTING - lube 45°

0....-.01

l.I...l..I..............Q..O.l.1

R

1

2

3 C 16741 ROD-heightadjust...............................1

4 C 16751 KNOB-heightadeSt.......................-.-....1

5 C 16750 ARM-indicator.................................1

6 C 17249 BRACKET-mountingtop...........................1

7 C 17250 BRACKET-mountingbotbom........................1 ;
8 13- 614  BOLT-3/8X7/8"NChEX ovvuvononnrnononennnnn g |
9 131- 178 NUT-lock3/8".................................4

10 C 1774 LIFT-latch....................................1

11 164- 42 SCREW - 5/16 x 1-1/4" flat head socket et ecssssscncecece

12 C 17281 SPACER-latch.................................4

13 C 17067 ROD-liftleverpush..............................1

14 C 14525 BUTTON-thumb.................................1

15 138- 2054 PIN-spirol5/16x1-3/4"..........................1

16 C 15564 SPRING-liftlever...............................1

17 195- 521 WASHER-3/8x11/16"0D..........................2

18 C 18144 BUSHING.l

'DRAWBAR AND TOW HITCH

1 C 13360 DRAWBAR .ttt tiieinenonoesenonenenennnnonnoasl
2 192- 23 LOCKWASHER - 1/2" zinc plated . « e e oo v o vevnonnnoesnes 2
3 113- 424 BOLT-l/le"NCheXZinCplated..............-.---c2

Printed in U.S.A, January 1972




T Nl




